

# SPARE PARTS LIST

PAGE 1

MODEL NO. 4323

ITEM	PART NO.	DESCRIPTION	QTY	NOTE
001	651286-5	Kapcsoló SGEL206C-5	1	
002	819063-3	MAKITA címke*	1	
003	183030-7	Ház-garnitúra (jobbos + balos) INC. 2,21	1	
004	416476-5	Porvédő burkolat 4322/4323/432	1	
005	213038-8	O-gyuru 5 4322/4323/4324	1	
006	313082-6	Lökörúd-vezeték 4322/4323/4324	1	
007	213038-8	O-gyuru 5 4322/4323/4324	1	
008	344613-0	Lökörúd 4322/4323/4324	1	
009	313082-6	Lökörúd-vezeték 4322/4323/4324	1	
010	213038-8	O-gyuru 5 4322/4323/4324	1	
011	423307-1	Poliuretán tömítés 4322/4323/4	1	
012	922107-1	Imbuszcsavar M4x8 922107-1	1	
013	313083-4	Furészlap-befogó+F2310 4322/43	1	
014	266177-3	Imbuszcsavar M3x10 266177-3	2	
015	213038-8	O-gyuru 5 4322/4323/4324	1	
016	152578-0	Görgötartó, komplett 4322/4323	1	
017	922128-3	Imbuszcsavar 4322/4323/4324	1	
018	266053-1	#Önmetszo csavar M4x35	1	
019	850953-1	NAME PLATE 4323 new	1	
020	265995-6	Önmetszo csavar M4x18*	9	
021	183030-7	Ház-garnitúra (jobbos + balos) INC. 2,3	1	
022	343540-8	Tartó 4320/4322/4323/4324*	1	
023	163397-9	Alaplemez 4322/4323/4324*	1	
024	257683-9	Hajtóhüvely 4322/4323/4324*	1	
025	153254-9	Fogaskerék, komplett 4322/4323	1	
026	344614-8	Kiegyensúlyozott lemez 4322/43	1	
027	344615-6	Nyomótárcsa 4322/4323	1	
028	152577-2	Csapágyház, komplett 4322/4323	1	
029	210005-4	Golyóscsapágy 608DDW 210005-4*	1	
030	241881-5	Ventilátorkerék 52 6821/4322/4	1	
031	515718-5	Forgórész /4329 INC. 29,30,32	1	
032	210025-8	Golyóscsapágy 627LLB 210025-8	1	
034	633408-9	Állórész 220/240V 4322/4323/43	1	
035	323748-0	Védohuzal 4322/4323/4324	1	
036	256254-9	Csapszeg 3 6830/4322/4323/4324	1	
037	631266-7	Szabályozó elektronika 220-240	1	
038	191627-8	Szénkefe CB-64 (=CB-56/57)*	1	
039	643552-4	Szénkefetartó 5-8 CB-64-hez	2	
040	265995-6	Önmetszo csavar M4x18*	2	
041	687063-9	Kábel-feszültségmentesítő 6870	1	
042	666053-5	POWER SUPPLY CORD 1.0-2-2.0	1	
043	682502-4	Kábelvédő 8-85*	1	
044	645105-5	Zajszuro kondenzátor 645105-5*	1	
A01	A-85628	JIG SAW BLADE B-10	1	AEPD-010/96
A02	783201-2	HEX. WRENCH 3	1	
A03	792514-0	JIG SAW BLADE B-13	1	
A04	792517-4	JIG SAW BLADE B-16	1	
A05	792522-1	JIG SAW BLADE B-22	1	
A06	792523-9	JIG SAW BLADE B-23	1	
A07	792691-8	JIG SAW BLADE NO.B-10S	1	
A08	824572-9	PLASTIC CARRYING CASE	1	

# SERVICE DRAWING

MODEL NO. 4323

